
57

In addition to classic Fenton�s reagent, which is catalyzed by ferrous iron (Fe2+), modi" ed Fenton�s reagent 
relying on iron, extracted from locally available laterite soil as the catalyst has been widely investigated for 
its ability to degrade the hazardous 4-Aminopyridine (4-APy) in aqueous solutions. The focus of the study 
was on compound disappearance and mineralization. Mineralization was monitored in terms of Chemical 
oxygen demand (COD). 4-APy degradation was measured by spectrophotometric analysis using UV-Vis 
double beam spectrophotometer. Fenton�s oxidation process was carried out in lab scale using 2L Erlenmeyer 
! asks as reactors placed over magnetic stirrer to provide the necessary mixing of the reagents involved. 
[...]
India uncertainty over access to and the availability of water may be reaching catastrophe levels. The World 
Health Organization [WHO] estimates that 97 million Indians lack access to safe water today, second only 
to China and the World Bank estimates that 21% of infectious diseases in India are related to unsafe water.
The solar energy for water disinfection process will be useful to minimize the total consumption of energy 
in the process at individual and community level which call for the conversion and development of the 
solar radiation into electrical, mechanical, or thermal energy. This paper reviews for comparisons of various 
disinfection techniques along with economical and effective solution towards the disinfection process within 
rural water supplies in Maharashtra.  This study concludes with there is still a scope to plan and develop 
more reliable and simple methods of water disinfection technique in combination with solar energy system.

Sagar Patil, Fabio Masi, Dhawal Patil, Dayanand Panse, Ajith Edathoot, 
Neha Patwardhan, Riccardo Bresciani, Harkirat Kaur andDr. Girish R. Pophali

Name: Sagar Patilemail: sagar.patil@ecosanservices.org
Name: Dhawal Patil, Dayanand Panse, Ajith Edathoot and Neha Patwardhan,

Organisation: Ecosan Services Foundation
Country/Town: Pune, India

Name: Fabio Masi andRiccardo Bresciani
Organisation: IRIDRA Srl

Country/Town: Florence, Italy
Name: Harkirat Kaur andDr. Girish R. Pophali

Organisation: NEERI
Country/Town: Nagpur, India

Keywords : Anaerobic Baf! ed Reactor, Anaerobic Filter,Anaerobic Settler, Hydraulic Retention Time and 
Vertical Flow Constructed Wetlands

This article describes the work at hostel campus of College of Engineering, Pune where 2000 persons 
are staying. The basic aim was to treat the sewage cost effectively for reuse.Three treatment systems are 
implementedhere; viz.System A: 40 m3/day for black water, System B: 40 m3/day for grey water and 
System C: 100 m3/day for mixed water (sewage). Treatment units such as Anaerobic Settler, Anaerobic 
Baf! ed Reactor, Anaerobic Filter and Vertical Flow Constructed Wetlands are implemented at the site.The 
average Hydraulic Retention Time for Anaerobic Treatment System (ATS) is 2 days and for Vertical Flow 
Constructed Wetland (VFCW) it is 1 day. Black water (40 m3/day)is treated only by ATS (AS+ABR+AF).
Grey water (40 m3/day) is treated by VFCW. Mixed water is treated by ATS and VFCW. The expected 
treatment ef" ciency from ATS for basic parameters like BOD, COD & TSS is more than 75 %, whereas from 
VFCW it is expected to be more than 90 %. The outlet from VFCW is disinfected by UV disinfection unit 
and the " nal treated water is used for toilet ! ushing and land applications. This will minimise the total 
consumption of fresh water for hostel campus and also reduce the pollution load on public sewerage system.

NATURAL WASTEWATER TREATMENT AND REUSE SYSTEM FOR COEP 
HOSTEL CAMPUS: A CASE STUDY UNDER THE NAWATECH PROJECT



70

Dr.Sandeep K Shukla, Research Of! cer, Wainganga Division, Central Water     
Commission,  IInd Floor, Block C, CGO Complex, Seminary Hills, Nagpur 440006, India

email:dr.sandeepkshukla@gmail.com

Keywords : Advanced oxidation, Adsorption, Biological process, Nano-" ltration.

A large number of synthetic organic pesticides have been registered and marketed for pest control purposes 

In rural as well as urban areas, the existing waste management systems are lacking in the use of appropriate 
technologies and the percentage coverage of population is very low. The existing waste management systems 
are grossly inadequate while the arrangements in peri-urban and rural areas are either virtually nonexistent 
or hopelessly inadequate. Further, there is no coordination between the methodologies used for managing 
different kinds of wastes. Keeping in mind; the resource  crunch and expected coverage of maximum possible 
percentage of population in low income urban, peri-urban and rural population, it is necessary to adopt 
methodologies appropriate to the situation, based on the following important parameters.

The suggested technologies should be non-conventional, appropriate, as low cost as possible technologies 
through which, as large a section of population as possible will have to be covered

Further, these technologies may be such that resource recovery is made possible by energy recovery, recycling 
and reuse.

The processes need to be decentralised and �on site� as far as possible, so as to minimize waste carriage. 
Thus, these could be established even in isolated peri-urban areas and remote villages. In tropical countries, 
biological and biochemical process would be very suitable because of appropriate ambient conditions and 
low capital and maintenance costs. 

Two such technologies that are used in various parts of Maharashtra and especially popularised by (Late) 
Dr. S. V. Mapuskar in Village Dehu of Pune district, are being studied and evaluated by us for sustainability 
criteria. The same are described in the paper. The comparative studies carried out clearly indicate that these 
systems are much more reliable than the prevailing mechanised systems available in the market.

A REVIEW ON MODERN TECHNIQUES FOR REMOVAL OF SYNTHETIC 
ORGANIC PESTICIDES FROM POLLUTED WATER

DECENTRALISED ONSITE INTEGRATED WASTE MANAGEMENT SYSTEM 
(DOSIWAM) : A SUSTAINABLE OPTION FOR WASTE MANAGEMENT

Dr. Sameer Shastri* 1, Dr. Mrs. Shilpa Narayanan2, Mr. Mrunal Meshram3, Mr. Siddhant Gawali 4

1Sinhgad College of Engineering, Pune Maharashtra (India)
sameershastri@yahoo.com

2Secretary, Appa Patwardhan Safaai w Paryawaran Tantraniketan,  Dehugaon
shilpanarayanan@hotmail.com

3Appa Patwardhan Safaai w Paryawaran Tantraniketan,  Dehugaon
mrunal.m.meshram@gmail.com

4Appa Patwardhan Safaai w Paryawaran Tantraniketan,  Dehugaon
siddhantgawali4@gmail.com

contd...



71

around the world. Occurrence of persistent organic pesticides in surface and ground waters sources can 
cause potential severe health effects on human and animal. Hence, drinking water production companies 
and end users are concern about the presence of pesticides in raw water. An ideal treatment technique for 
pesticide should be non-selective, suitable for small-scale wastes, and attain fast and complete mineralization. 
This article is an attempt made to review and update the recent advances made in the " eld of technological 
developments in synthetic organic pesticides removal technologies by using advanced Oxidation, Nano-
" ltration, Adsorption, Biological process, etc. to explore the potential of those advances to address the problem 
of synthetic organic pesticides contamination in water. Hence there is a need to evaluate the effectiveness of 
any proposed treatment to reduce pesticides concentration below the maximum permissible concentration.

The increase in urban populace has been a benefactor for the development of the country but it has been 
a malediction as umpteen number of the wastewater treatment facilities are then desired in metro cities. 
Therefore, such plants are desired which gives optimum output in terms of treatment capability, have 
minimum footprints and the treated wastewater is " t for recycle and reuse.

Emergence of Compact Technological Solutions

The traditional method of centralized wastewater treatment have superannuated as the output from such 
old fashioned technologies does the follow the laid down treatment standards as well as require more energy 
for the treatment and occupies considerable space. In addition the performance of such obsolete technologies 
in India is not very much appreciable.

Use of à la mode treatment technologies such as Membrane Bio Reactor, Sequencing Batch reactor and the 
Moving Bed Bio Reactor is now customary. They have helped the urban areas of India and bene" tted the 
persons by the reuse/ recycle of the treated water as well as lowering the energy consumed by such plants.

Implementation of MBR, SBR and MBBR Technologies

The MBR, SBR and MBBR are the three current technologies which are of immense use in India. The system 
in each of these plants consists of units which uses the aerobic digestion for the treatment of sewage sludge 
into an end product having �zero waste�.

MBR, Akshardham (Delhi) produces high quality ef! uent, good in removing organic and inorganic 
contaminants, capable to resist high organic loading and has lesser sludge generation. The SBR at Rishikesh 
(Uttrakhand) comprises of coarse and " ne screens, screenings handling equipment, grit chambers, C-Tech 
basins, air blowers, centrifugal dewatering and chlorine disinfection system. In addition, studies was done 
on an STP based on MBBR Technology in the military cantonment area of Ordinance Factory Medhak (Dist 
Hyderabad) having a capacity of 1 MLD. The plant was using aerobic digestion with plastic discs as the 
media. 

Low Cost Package Plants

Package Type plants enhance the ef" ciency of the septic tank systems by provisioning of anaerobic " lter type 
system for the treatment of septic tank ef! uent. Studies on demonstration-scale packaged system at Roorkee 
(Uttarakhand) revealed that the system performs satisfactory and has low-maintenance since all parts of the 
system work without electrical energy.

Analysis of Latest Technological Solutions

contd...



72

Author: Sanghmitra U. Ghatge
College of Architecture, Bharati Vidyapeeth Deemed University, 

Dhanakwadi Campus, Pune, Maharashtra 411043

Keywords : Cities, Krishna, Pollution, River, RiverGhats, River management, River-front Development, 
Socio-Cultural activities

Abstract:Rivers have played vital roles in evolving human civilizations.The River edges were de" ned by 
developing concrete embankment,Ghats, which formed the cultural landscape of townsand cities.However, 
it is ironical to see the transformations of cities which treat the Rivers like sewage drains and show mere 
negligencein maintaining the RiverGhats.This paper reviews the present environmentalconditions of the 
RiverGhats in Wai town, which is located at foothills of Panchgani in the state of Maharashtra, India.The aim 
of this study is to understand impact of socio-cultural activities on the Ghats and to design a feasible solution 
for Ghats development.The interview surveys revealed that the main cause of pollution of Wai Ghats was the 
left-over organic and non-biodegradable wastes after the festivals and daily cultural activities. We suggest 
implementing simple solutions likeselling of biodegradable packaging items at River-banks,forming separate 
Kunds for washing utensils, and bathing, could enormously bene" t these Ghats. Wai might lose its identity 
if the socio�cultural activities are hindered in the name of river development. Thisstudy has made efforts 
in identifying the ways in which pollution can be minimized without losing the identity of the RiverGhats.

Environmental Impactof Socio-Cultural Activities on 
River Ghatsof Wai and Krishna river

Loc Plant Capacity 
(MLD)

Area of the 
Plant (sqm)

Removal Ef" ciency
BOD COD TSS TN Faecal Coliform

(log unit)
MBR Delhi 4.5 2000 98% 96% 98% 84% Upto 5<6
SBR Uttrakhand 3 700 93% 88% 92% 71% Upto 3<4
MBBR Telangana 1 400 73% 66% 64% 59% Upto 2<3
Package Uttrakhand 0.0005 ~10 66% 62% 62% 36% Upto 1<2

Inferences
Comparison of the contemporary techniques with the low cost Package plants revealed that the ef! uent 
quality of the leading technologies satis" es the prescribed norms of discharge. If considering footprints 
and ef! uent quality, it is inferred that MBR occupies less space as compared to other treatment techniques, 
howbeit requires higher capital costs. The package plants on the other hand provide a cheaper solution for 
the rapid pollution control, however, the treatment is not very much laudable. The package plants are " t for 
usage in domestic household purposes. 



73

Sabna V1, Santosh G Thampi2, S Chandrakaran3

1 Research Scholar, 2, 3 Professor, Department of Civil Engineering, 
National Institute of Technology Calicut, Kozhikode.

Watewater ef! uents from textile industries contain different types of dyes, the discharge of which pose 
potential harmful effects on the ecosystem and human health. Rhodamine B, is a highly carcinogenic, 
neurotoxic dye that is used in textile, printing, and photographic  industries extensively. In view of its 
potential harmful effects, it is essential to degrade such dyes in industrial ef! uents before they come in 
contact with the ecosystem and cause harm to humans and the natural environment. Manganese dioxide 
nanoparticles are found to be effective in the oxidative degradation of organic dyes. In this work, the 
application of needle like nanostructures of Manganese dioxide prepared via simple redox co-precipitation 
method for the oxidative degradation of Rhodamine B was investigated. The morphology of the material 
was characterized by Scanning Electron Microscopy (SEM); it was observed that Manganese dioxide 
nanopartcles have a needle like structure with width in nanometer range. The point of zero charge (pHPZC) 
of MnO2 nanopartcles was found to be at pH 3.0, above and below which the material is expected to have 
a net positive charge and a net negative charge respectively. The porous nature and the oxidizing property 
of the MnO2 nanoparticles has been exploited for the degradation of Rhodamine B in aqueous media under 
ambient conditions. The oxidative degradation characteristics of Manganese dioxide nanoparticles were 
evaluated as a function of system variables such as pH of the reaction mixture, dose of Manganese dioxide 
nanoparticles, initial concentration of Rhodamine B solution and speed of stirring the reaction mixture. The 
percentage decoloration was found to increase with increase in reaction time, dose of Manganese dioxide 
nanoparticles and speed of stirring during the process. It was also found to increase with increase in pH up 
to pH 7 and decrease in the alkaline pH range. The percentage decolration decreased with increase in the 
initial concentration of CV. About 100% decoloration was achieved with Manganese dioxide nanoparticles 
at a dose of 0.5 g/L from 20 mg/L crystal violet solution with in 5 minutes. 

Satyendra Nath Yadav*, ** Pawan Kumar Labhasetwar and *** Govind Pandey
Corresponding Author Email: sny.mmmec@gmail.com

* Research Student (M.Tech. Civil- Environmental Engineering) 
Madan Mohan Malaviya University of Technology, Gorakhpur - 273 010 (U. P.), India

** Principal Scientist & Head, Water Technology & Management Division, NEERI, Nagpur-20 Maharashtra, India
 *** Associate Professor, Civil Engineering Department, 

Madan Mohan Malaviya University of Technology, Gorakhpur - 273 010 (U. P.), India

Keywords : Consumption, Grey water generation, GTP, Quanti" cation, Reuses, Water management solution. 

Many cities in developing countries are facing surface water and groundwater pollution problems. As 
global water resources decline, reuse of domestic grey water for the irrigation of home gardens, toilet 

OXIDATIVE DEGRADATION OF RHODAMINE B USING NEEDLE LIKE 
MnO2 NANO PARTICLES

DEVELOPMENT OF WISE WATER MANAGEMENT USING GREY 
WATER TREATMENT SYSTEM IN CSIR- NEERI, NAGPUR

contd...



74

Fayyaz A. Memon1, Seyed S. M. Sadr1*, Andrew P. Duncan1, Thomas Gross2, Lena Breitenmoser2, Benedikt 
Aumeier3, Yehuda Shiva4, Haim Cikurel4,5, Rebecca Schwantes6, Alexander Wolf 6, ChristianKazner2, Süleyman 

Yüce3, Javier R. A. Francisco7,Peter Cruddas8, David Butler1and Dragan Savic1

1Centre for Water Systems, College of Engineering, Mathematics and Physical Sciences, North Park Road, 
University of Exeter, Exeter, EX4 4QF, United Kingdom; 2 Institute for Ecopreneurship, Gründenstrasse 40, 
Muttenz, Switzerland; 3 RWTH Aachen University, Chemical Process Engineering, Turmstrasse 46, Aachen, 

Germany; 4 Adin Holdings Ltd., 30 Hadar Street, Herzliya, Israel; 5Amiad Water Systems Ltd. D.N. GalilElyon 1, 
Israel; 6SolarSpring GmbH, Hanferstr. 28, 79108 Freiburg, Germany; 7Edi! cio PAYMA, Avda. de la Industria 